GO RHINO W&

V3441687T Parts

PARTS INCLUDED IN THIS LIST:

ITEM | QTY. DESCRIPTION
1 16 M8 X 25 HEX BOLT ( BLACK))
2 16 % X 1” SHIM ( BLACK )
3 16 M8-1.25 HEX NUT
4 16 5/16” FLAT WASHER
5 16 5/16” LOCK WASHER
6 16 M8 SEMS HEX BOLT
7 1 Set VERTEX V3 BRACKETS
8 2 Set VERTEX V3 BRACKETS
9 1 Set VERTEX V3 BRACKETS

1 pair Vertex V3 Side Steps





